



liftinstituut
SINCE 1933

TYPE EXAMINATION CERTIFICATE FOR LIFTCOMPONENTS

Issued by Liftinstituut B.V.

Certificate no. : NL18-400-1002-196-07 Revision nr.: 1

Description of the product : Foldable balustrade car roof

Trademark : Agui

Type no. : Balustrade for reduced headroom BF100 and BF200

Name and address of the manufacturer : TALLERES AGUI, S.A.
Polígono Industrial Lintzirin-Gaina
Parcela B-1
20180 Oiartzun
Gipuzkoa Spain

Name and address of the certificate holder : TALLERES AGUI, S.A.
Polígono Industrial Lintzirin-Gaina
Parcela B-1
20180 Oiartzun
Gipuzkoa Spain

Certificate based on the following standard : Parts of : EN 81-20:2020, EN 81-21:2022

Test laboratory : None

Date and number of the laboratory report : None

Date of type examination : March 2024

Additional document with this certificate : Report belonging to the type examination certificate
no.: NL18-400-1002-196-07 rev. 1

Additional remarks : This revision replaces certificate NL18-400-1002-196-07 of 24-07-2018

Conclusion : The product meets the requirements / standards referred to in this certificate considering any additional remarks mentioned above

Certification decision by

W.G. Kasteleijn
Product Manager Certification

Amsterdam

Date : 19-03-2024
Valid until : 19-03-2029